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Date iofReceipt : 2023. ·02. 13 
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2., Use of Rep·or't : To verify IP grade to. JEC 60529 . 

~. :Test S;tmple 

Descripti~~ : .Limit ~w.itch Box 

Manufacturer ’: Tissin Co. , Ltd. 

Model Name : TS400 

『! ”. ' 
' ' ,, 

Serial Number : -

Remark : Please refer to tht clause ~A regarqing the test sample !\Ild'~es4lts. 
IJ 

4. pate ofTest : 4023., 02. 17. - 20.23. 02. 2_L 
'r,' ,, ' 

5'. Location of Test : 

■ KTL Permanent Test Lab 

□ On Site Testing 

6. Te,st S,t~ndard/Methpd : I~C 60529 : 1989 +!,MD.! : l999+AMD2:20 I 3 CSV/COR2::?015 

(Address : 87; 'Digital-rb 26-gil, Guro-gu, Seoul, KOREA) 

7. Test Results : Pass,,(IP67) 

Ndte · ' I 

l 』 . Tl\is ,rep<;1rt is limited, fo ,samples ·s,ubrriitt,~il ,by the applicant and isw;o!Jib'ited from being used for legal or,otller reas~ns of.'ilispllt~. ,,, ,, 
i 2. '!'his ~,0~11ment is vali,d o'nly ind,ts origihal·doeument, ~nd any reproduc~d' eopies and,electronie copies aie ~ot valid. ,, :1; r, , ., 

;1' ,,("0 kigin~l" meai1s,all the reports' provided by the KTl'.:/including the se.c,u'fity procedures.) , 
3. YoU can c1hcck thc cont,cnts ofthr reporj: ,oy,~canning',thc 2D Barcodc!belo,w. The ,identity 0£0riginal rdports can l)e checked in,1,th~ , 

"Confirm,, original rep0rt" win,/Jow of the c,ustonier!s,' lio,rn~page .,(bust~riler:~tl:re.kr). , 4 The rep\)다 is,;elated ;o KS Q 'JS0/IEC'.,17025 &K0LA$Accrediktion. I 

5. ']7he re5ults'inarkCd as ‘ * ' are oUt of,l<'OL'AS accreditatidh,scop¢. , , ,i ,i ' , 
,』 / , : ',I' lii' , '?,, 'i, ,,. ,l ’’ 

• Af5面atIon |:::d b;1n Jae SIk (：＼』』e) 1:：:「::「二won 麟1 l 
The above test report is the accredited test result by Korea Laboratory Accreditation Scheme, which signed the ILAC-MRA 

2023.02.28 

Korea Testing Labora 
Accredited by KOLAS, Republic of KOREA 

87, Digital-ro 26-gil, Guro-gu, Seoul, KOREA Tel.+82-2-860-1514 Fax. +82-2-860-1549 
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’ 안국산업기술시험원 Korea,Testihg Laboratow 

안국산업기술시엄원 
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epott No., : 

1.2. Test Sample 

• Oes¢ription 
• Model Name 
• Dimensions 

'n.I' , '· ,' 』，

age of ipage$i ( 2 ’ 
, \ ": . . ;/. 

‘'.,_,.'.,,”'·'.‘ I 

Test 
.,,.,.:,.’ 'I '，＇： ,::.：．』 ' 』:: “ 

맏, ” ,，』

., 
li i，』

"』, ’, 

‘, .?. ,； ＇，』 'I 
” 

『『. ：',"，”,』 '" ' ,,. '’,', .,, " '/'.?'‘ ', , . . 
··'! 'i., ., ’,, .\,' ;, ·· '"，‘』 l, ．

' /, •. , :. ,!/, . .. r 
, h' , ＼；』；：

, ', ·I,.,,'’,, 'g,‘ \ f , . ,i 

’'" ’ ’, 』,．
마 " " • ,, 『：:'，'，｝＇, '"' ,\,. 

· · ' . . ’· 』』』 .. 『『 ' " .. , .. ' , 
’, 『 , ... ’'·· .:,' , 

W 나'· 
.『，. ,' 

, ' , ' ’ , f ,; ' 나. ‘· 
,, ' ,' 『 •• ’, 

"Ec 605,29:1989,. ＋AM끄:199'％AMD2:20;연 `V , , Y`J人`,',< .• 
H. ．』 .. 

' ,, ,, f,. 

suinm江 of Test 

I li;l. T懿t StartdardI ,"' ’ I This test was conducted in accorda,nce with 

, i 

Limit swit~l} l;ldx .. ,. 
TS400 , 

!; 1 『

l48.5 mm x 113.6 mm 
' ,,,.,, ' 

』'"_꾸 .－스 

" 

,' ,’ 

x 98.6 mm 
r 

,:!' ' 
' 간’ ',., 8· 

:'I, '., 『

’ 느-· ~- ~ － · -~~ ．- ~…~ ． ~－~ ．一 ,- ' 
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1.3. Test ,EhvirQnment 

~' 나J LLIJ:디 나압EI-l, \ ,\: 

\ · 먀g. , 2: Samji).I이 

• Temperature : (25'· 0 土 2.0) ‘t 

• Hu,midit ., , y : i(4:8 :0 士 ,2.0) % RH,' 
'I • Atmosphefic P ressure : !( l0l.32 土 2.0)I ,kRa I /I, ' ' I' ,, i! \ 

·'!! ,:J.;.,.,I ,! , , ’ , ' \ , '\,':\' ‘나, 『' \',,(!,:'\' \\/ \ ': ,, •: 

14 ' ' , ' \ ‘ iRem江k,
,'\\' i. 『

\,!{' ’’, 'h I1,＇』！i ,,' f , '! , { r , p , 1, ,' ,, I ,박, ' 

The test Was conducted with the plug appIied on ,the ,enuy, of the s頭1ple (Refer tO, 

f' !I_Ii 
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- 안국산업기술시엄원 
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,' IktI 만국산업기술시험원 Koiea'Testing ~aboratory 

Res따ts , r 

|「一@de Ct교 

J 
.: 
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1st 
chara'cte玉,tic

numerals 
AgainSt ,ingress 
of soli/l foreign 

『objects

,6 

I ,2‘1 Dust Test 'Condtions, I t ! 
· '; .,, .. 

' • TaIcum powder(mesh) ’'Wire 야.a'metet. 50 / µm 
• TalcumI powder(mesh) Wire Width: 75 µm , ' 

3 • Amount of tal¢um powder of the test chamber: 2 kg/m 

2'. 2 Dust Test Cont~n:ts 

• Vol,ume of the encTosures, About 504 cm 3 

『,．，.' '· 

• Red).lCtion a ir pressure· ’_ 2.00 kPa , 

• Flow Rate. ,Abou't (Ml ,L/mm, 

'· Extra¢tion rate per hour: About 1.'19 v0lumeslh 
• Test duration: 8 h 

," 
訂 , .: 

,, 

: I 

i ’’ 

2.3 Dust Test Result 

• Pass 

'I 

'I, I 

』

I,, , 1느 ’ ', ' 

,1 
·'· "』

— 
,, ' 1, 

,2nd 

characteristic 

nmeraJ,s; 
Against ingress 
of ~,ater with 

harmful: Ieffects 

7 

"' . ,. T_ 굶 

2.4 Water Test Conditions 

• The lowest point of enclosure: 1 000 mm 

• 'The highest p0int of ehclosute: &50 mm 

• Differential temperature of water and enclo~~re 

(less than 5.0 K): l.Jnd~i; 2.0 K C: 

2': 51 Water Test ContentsI 

• Test duration: 30 min 

II ,2.6 Water Test Res,血
• Pass,』 ｛』

’ 
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' 」 J, ' 
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3. List of Testing Eqµipments 
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顯lJipment
l’ 

|I iE>ate ,ef 
Calill>rati0n 

l’ Therrno-hy,grorneter 

Timer 

Testo 622 

HS-30W 

Testa 

CASIO 

2022-04-28 

Vernier Calipers 

Flowmeter(IPSX, IP6X) 

CD-20APX 

2022-06-13 

Water temperature gauge 

'Pi;-essure, Meter 'pM-80 ,,, Digitron 
一

-仰
2023:...10-12 

I 

4 

Modet 

RM'A-13-SSV 

SDT8Q 

Mmufactur어 

Mitutoyo Corp. 

DWYER 

SUMMJT 

2021-08-17 

2023-02-16 

,2022-06,- !)_3 

Date (!)f' Ine챠 ' 

Calibration 

2023-04-28 

2023-08-17 

2024-02-16 

2023一06_l3

2023-06-13 

Test Figures 

·2022-10-i2I , 

1, 
' ,, 

!, 
i, 

' I, ' 

[Fig. 3: !P6X] [Fig. 4: IPX8] 
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[Fig. 5: IP6X] 

Water Test Result Figures 

[Fig. 6 IP'x7J 
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